
Denitrifying phosphorus removal for simultaneous nitrogen and phosphorus
removal from wastewater with low C/N ratios and microbial community
structure analysis

Xiao-mei Lva,b, Ji Lia,b,c, Fei-yun Suna,b,c,*, Chao-lin Lia,b, Ming-fei Shaoa,b,c,
Wen-yi Donga,b,c

aEnvironmental Science and Engineering Center, Harbin Institute of Technology Shenzhen Graduate School, Shenzhen, Guangdong
518055, P.R. China, Tel. +86 755 2603 2692; email: lvxiaomei.daisy@gmail.com (X.-m. Lv), Tel. +86 755 2603 2692;
email: liji98@tsinghua.org.cn (J. Li), Tel. +86 755 2662 4592; Fax: +86 755 2670 3651; email: sunfeiyun1982@gmail.com (F.-y. Sun),
Tel. +86 755 2603 2455; email: lichaolin@hitsz.edu.cn (C.-l. Li), Tel. +86 755 2603 2692; email: mfshao@hitsz.edu.cn (M.-f. Shao),
Tel. +86 755 2603 3482; email: dwy1967@qq.com (W.-y. Dong)
bShenzhen Key Laboratory of Water Resource Utilization and Environmental Pollution Control, Shenzhen, Guangdong 518055,
P.R. China
cShenzhen Public Technological Service Platform for Urban Waste Energy Regeneration, Shenzhen, Guangdong 518055, P.R.China

Received 25 November 2013; Accepted 10 October 2014

ABSTRACT

Simultaneous nitrogen and phosphorus removal by denitrifying phosphorus accumulating
organisms (DPAO) from domestic wastewater with a low C/N was studied in a pilot-scale
A2N/BAF process. Through long-term investigation for more than 820 d, it was evidenced
that the A2N/BAF performed well on COD, NHþ

4 -N and TP removals with efficiencies aver-
aged at 84, 97 and 90%, respectively. Phosphorus removal in the system was mainly attrib-
uted to the function of DPAO through the analysis of phosphorus uptake and nitrate
consumption, and the relative phosphorus uptake activity of DPAO/PAO was approxi-
mately 70.3%. Moreover, the microbial diversity and dominant bacterial community in the
A2N/BAF was investigated with high-throughput sequencing. It was revealed that the
A2N/BAF sludge had comparatively less diversity than seed sludge and shared several
common dominant taxonomic bacteria with seed sludge, while long-term operation also
shifted the microbial community. The A2N/BAF system was feasible for the treatment of
low C/N wastewaters without any additional carbon source, which gave a new insight for
efficient removal of organic and nutrients simultaneously.

Keywords: A2N system; BAF; Denitrifying phosphorus removal; Low C/N wastewater;
Community structure

1. Introduction

Biological nutrients removal is proved as the most
cost-effective and environment-friendly approach for

nitrogen and phosphorus removal [1]. During the N
and P removal processes as the electron donor, the
biodegradable carbon source is a key factor affecting
the treatment efficiency. However, domestic sewage in
some cities is characterized as low carbon to nitrogen
ratios (C/N for short) ranged from two to six,*Corresponding author.

1944-3994/1944-3986 � 2014 Balaban Desalination Publications. All rights reserved.

Desalination and Water Treatment 57 (2016) 1890–1899

Januarywww.deswater.com

doi: 10.1080/19443994.2014.979235

mailto:lvxiaomei.daisy@gmail.com
mailto:liji98@tsinghua.org.cn
mailto:sunfeiyun1982@gmail.com
mailto:lichaolin@hitsz.edu.cn
mailto:mfshao@hitsz.edu.cn
mailto:dwy1967@qq.com
http://dx.doi.org/10.1080/19443994.2014.979235


indicating the insufficient carbon source for efficient
nitrogen and phosphorus removal biologically, yet
dosage of external carbon source inevitably results in
an increase of operational cost. Therefore, it is of great
significance to develop an effective treatment process
with less carbon source demand and energy consump-
tion to remove organic and nutrients simultaneously.

Recently, a group of microorganisms, termed as
denitrifying phosphorus-accumulating organisms
(DPAO) which could perform denitrification and
phosphorus removal simultaneously, was recognized
[2,3]. Afterwards, great efforts were made for their
characterization [4,5]. Numerous reports evidenced
that the capability of DPAO in phosphorus removal
was even as high as that of PAO [6] and hence, vari-
ous treatment processes were proposed or modified to
involve DPAO for phosphorus removal [3,7]. How-
ever, most of these processes were operated in single-
sludge system, where nitrifying bacteria and DPAO
coexisted in the system; the treatment performances,
especially the TP removal, were unstable or con-
strained by the key wastewater composition parame-
ters and operational parameters [8], such as sludge
retention time (SRT), hydraulic retention time (HRT)
and availability of carbon source.

Anaerobic–anoxic/nitrification (A2N) was a prom-
ising two-sludge process involving DPAO for N and P
removal simultaneously from wastewater, in which
nitrifying bacteria and DPAO grew in independent
reactors to overcome the SRT contradiction and to
improve the treatment performance [9]. As the internal
carbon source (typically PHA) would be stored and
utilized by DPAO for phosphorus accumulation and
denitrification, the insufficiency of carbon source for
nitrogen and phosphorus removal could be resolved.
A2N process had been proved as an energy-saving and
cost-reducing process, which could save on aeration by
30% and carbon source by 50%, and also minimize the
waste sludge. Although a great number of experimen-
tal studies on A2N process were carried out in bench-
scale with synthetic influent wastewaters [10,11], there
were only several studies conducted with real
domestic wastewater [12–14]. It was reported that
DPAO biomass could be characterized with classical or
molecular approaches; however, the comprehensive
understanding of the denitrifying phosphorus removal
system, including the optimal carbon source [5,15,16]
and identification of dominant phosphorus removal
organisms [17–19] was still unclear.

In this study, an A2N/BAF system was developed
to treat real domestic wastewater with low C/N
ratios. A biological aerated filter (BAF) was employed

to combine with A2N, by which ammonia could be
oxidized to nitrate effectively and suspended solids
(SS) were also intercepted that both favoured the sta-
bility of the system [20]. The A2N/BAF process was
continuously operated in pilot scale for more than
820 d, and the aims in this work were: (i) to investi-
gate treatment performance in terms of organic, nitro-
gen and phosphorus removal efficiencies, (ii) to
evaluate the denitrifying phosphorus removal in the
process and (iii) to specify the dominant functional
bacterial community by means of high-throughput
sequencing. The results herein will be of significance
to understand the A2N process and its real application
for low C/N wastewater treatment.

2. Materials and methods

2.1. Experimental set-up

The pilot-scale A2N/BAF process comprised of an
A2N system with BAF as the nitrification unit and a
secondary BAF with a flow rate of 1.0 m3/h. As
shown in Fig. 1, raw wastewater flew into the primary
sedimentation tank to achieve the rough separation of
suspended solids. Afterwards, the treated water was
introduced to the A2N process that consisted of an
anaerobic tank, a middle sedimentation tank, the pri-
mary BAF and an anoxic tank. It was to be remarked
that a post-aeration zone was included in the end of
anoxic tank for the residue phosphorus uptake with
oxygen as electron acceptor, and simultaneously reviv-
ing the P-removal sludge. Finally, water–solid separa-
tion was accomplished in the secondary sedimentation
tank, and the supernatant flew into the secondary
BAF to achieve a high effluent quality. There were
two sludge lines in this system: the bypass line from
middle sedimentation tank to the anoxic tank and the
recirculation line from the secondary sedimentation
tank to the anaerobic tank, and flow rate of the two
lines were both kept around 0.3 m3/h. Both the pri-
mary and secondary BAF were packed with porcelain
granule (3–5 mm) as media for the growth of nitrify-
ing bacteria. Mixers were installed in anaerobic tank
and anoxic tank for a better mixing at a rate of about
60 r/min.

2.2. Process operational design

The A2N/BAF system was operated for more than
820 d. According to the absence or presence of second-
ary BAF, the operational time was divided into two

X.-m. Lv et al. / Desalination and Water Treatment 57 (2016) 1890–1899 1891



phases, termed as Phase I (from day 1 to 391) and II
(from day 392 to 820). The overall HRT was kept
about 11.5 h with HRT in anaerobic tank, middle sedi-
mentation tank, primary BAF, anoxic tank, secondary
sedimentation tank and secondary BAF of 2.0, 1.75,
1.5, 4.0, 1.75 and 0.5 h, respectively, and HRT of post-
aeration zone was 0.5 h. Gas to water ratio for primary
BAF and secondary BAF was 3:1 and 1:1, respectively,
while the DO was controlled around 1.0 mg/L in the
post-aeration z one. Ambient temperature during the
whole operational period was averaged at 14.4˚C in
winter and 27.7˚C in summer. MLSS was maintained
in the range of 3,000–4,000 mg/L and SRT was around
15–20 d.

2.3. Characterization of influent wastewater and sludge of
the system

The activated sludge inoculated for the A2N/BAF
system was taken from a municipal wastewater treat-
ment plant (Luofang WWTP, Shenzhen). Influent for
the system was the domestic wastewater in Shenzhen
university town, and its major components are dis-
played in Table 1.

For evaluation of denitrifying P-removal in the
pilot-scale process, batch experiments of anoxic and

aerobic phosphorus uptakes were conducted. Sludge
from the anaerobic tank in the A2N/BAF was with-
drawn and washed for three times using physiological
saline. Then, the sludge was separated into two identi-
cal columns with phosphorus-containing water sup-
plemented to an equal mixture volume to achieve a
final phosphorus concentration of 20 mg/L. One col-
umn was dosaged with nitrate (25 mg/L) for denitri-
fying phosphorus uptake and the other one was
supplied with oxygen for aerobic phosphorus uptake.
The phosphate uptake and nitrate denitrifying rates
were estimated from the slope of the line describing
the change of phosphate and nitrate concentrations
with time.

2.4. DNA extraction, PCR amplification and high-
throughput sequencing

To characterize the microbial community in the
A2N/BAF system, the sludge samples were subjected
to DNA extraction, PCR amplification and then high-
throughput sequencing. Upon the steady state of the
system around day 100, sludge sample was taken for
total DNA extraction using FastDNA® SPIN Kit for
Soil (MP Biomedicals, Illkirch, France). The primer set
of 967F (CAACGCGAAGAACCTTACC) and 1046R

Fig. 1. Schematic diagram of the pilot-scale A2N/BAF system (1—primary sedimentation tank; 2—anaerobic tank;
3—middle sedimentation tank; 4—primary BAF; 5—anoxic tank; 6—secondary sedimentation tank; 7-secondary BAF).

Table 1
Components of the influent into the A2N/BAF system

COD (mg/L) NHþ
4 -N (mg/L) NO3

−-N (mg/L) TN (mg/L) TP (mg/L) Alkalinity (mg/L)

Range 93–298 15.6–52.2 0–1.23 20.9–57.4 1.12–4.95 155.0–320.6
Average 196 35.2 0.24 40.7 2.90 225.4

1892 X.-m. Lv et al. / Desalination and Water Treatment 57 (2016) 1890–1899



(CGACAGCCATGCANCACCT) was adopted for
DNA amplification of bacterial 16S rRNA gene frag-
ments [21–23]. For sequencing, barcodes that allow
sample multiplexing during sequencing were incorpo-
rated into both the forward and backward primers.
Then, amplicons from the two samples were mixed
together ensuring equal mass concentration in
the final mixture, which was used for sequencing on
the Illumina-HiSeq 2000 at the BGI of Shenzhen with
the strategy of Paired-end sequencing (2 × 100 bp).

2.5. Analytical methods

The influent and effluent of each chamber of the
A2N/BAF system were sampled regularly for the
analysis of COD, N-components, and TP (as for
domestic wastewater, soluble phosphorus concentra-
tion in liquid phase would be often overestimated,
which affected the accuracy of system treatment per-
formance. Therefore, it was reasonable to use TP con-
centration instead of soluble phosphate concentration
to investigate the P-content in system liquid phase
and solid phase, which was important to assess the P
conversion biologically.) in liquid phase. COD was
measured by potassium dichromate method [24]; total
phosphorus (TP) was quantified by molybdate colori-
metric method using a spectrophotometer (Shimadzu,
UVmini-1240) after decomposition with potassium
persulphate under 121˚C for 30 min [25], while MLSS
was determined by gravimetric method [24]. NHþ

4 -N,
NO�

3 -N and alkalinity were measured with the Clever-
chem200 (DeChem-Tech. Gmbh, Germany) [16].

3. Results and discussion

3.1. Treatment performance of A2N during Phase I

Profiles of COD in each chamber of A2N process
were demonstrated in Fig. 2(a). More than 70% of
COD was degraded in the anaerobic tank, major
attributing to the hydrolization of particulate and col-
loidal organics to soluble organic matters and thereby
utilization by P-removal bacteria. It was noted that the
DPAO utilized the carbon source, especially in the
form of intracorporal polymer (PHA), to help for
excess denitrifying phosphorus uptake in anoxic tank
[26]. After degradation in the anaerobic tank, the resi-
due organic matters into the primary BAF was rather
low, resulting in its high-quality effluent with an aver-
age concentration of 38 mg/L.

Fig. 2(b) displayed the removal performance of
NHþ

4 -N in the system. Decrease in NHþ
4 -N concentra-

tion from 35 mg/L in the primary sedimentation tank
to 29 mg/L in the anaerobic was mainly due to the

dilution of returned sludge. After that, more than
88.5% of NHþ

4 -N was oxidized in the primary BAF
and effluent was as low as of 3.36 mg/L on average.
The complete nitrification in the primary BAF
favoured the effluent of secondary sedimentation tank.

A fairly low NO�
3 -N concentration in the effluent

of A2N process was stably observed throughout the
experimental phases (Fig. 2(c)). For the anaerobic tank,
the NO3

−-N variation was consistently insignificant
since NO3

−-N in the raw wastewater was no more
than 0.5 mg/L. Afterwards, NO3

−-N concentration
increased up to about 26 mg/L by the nitrification in
the primary BAF, which could almost be denitrified in
the following anoxic zone. Thereafter, a high-quality
effluent with NO3

−-N concentration averaged as low
as 0.24 mg/L was achieved.

Fig. 2(d) showed the variation of TP concentrations
in different units of A2N process. The TP concentra-
tion in the raw wastewater ranged from 1.12 mg/L to
4.95 mg/L with an average value of 2.90 mg/L. How-
ever, it was observed that a significant high TP con-
centration in anaerobic tank was around 7.24 mg/L,
which was believed to be caused by the phosphorus
release by DPAO. Thereafter, luxurily phosphorus
uptake occurred in the anoxic zone, resulting in a low
TP concentration around 0.6 mg/L. With assistance of
the post-aeration next to the anoxic zone, the TP con-
centration in the effluent could be stably achieved to
around 0.4 mg/L.

To sum, the excellent effluent quality in A2N process
through a long-term experiment evidenced that this
system was capable of treating domestic wastewater
with a high stability and effectiveness.

3.2. Effectiveness of the secondary BAF during Phase II

Although there were rather great fluctuations in
the influent organic and nutrients concentrations, the
effluent qualities, in terms of COD, NO3

−-N and TP
concentrations, after the secondary sedimentation tank
were relatively stable (Fig. 2). However, it should be
figured out that NHþ

4 -N concentration in the effluent
from secondary sedimentation tank was still compara-
tively high since NHþ

4 -N in the bypass sludge into the
anoxic phase almost couldn’t be further removed.
Besides, the TP concentration in the effluent was cor-
related in a certain level with the abundance of SS in
the secondary clarifier upon the performance of
liquid–solid separation (data was not shown). There-
fore, a secondary BAF was introduced in the Phase II